

NO.WRD/WDXI/SDIII/TECH/W.F.147-Oct-2024/2025-26/180

. Dated:-16/06/2025

GOVERNMENT OF GOA

SD III (QC) , WRD, GOGAL, MARGAO- GOA.

NAME OF THE WORK: Development of Chimetyaband at Dapot Maxem in V.P. Loliem Polem in Canacona Taluka.

SAMPLE SENT BY: AE, SD I, WD XI, WRD, Canacona- Goa.

NAME OF THE AGENCY

TESTING PERIOD

28 days.

REPORT NO	SAMPLE NOS.	CASTING DATE	TESTING DATE	LOCATION OF SAMPLE	MIX PROPORTION	REQUIRED STRENGTH	Comp sth in Kg/cm2	Avg. Comp Kg/cm2	LETTER No / DATED
1	F.147/18/2024						288.89		No. WRD/WD XI/SD I/
	F.147/19/2024	1/5/2025	29-05-2025	Concreting of cut off	1.1.5.3	265 kg/cm2	266.67	280.00	F.107-3/ 43 /2025-26.
	F.147/20/2024						284.44		DATED: 08-05-2025
2	F.147/21/2024						293.33		
	F.147/22/2024	1/5/2025	29-05-2025	Concreting of PCC for raft	1.1.5.3	265 kg/cm2	275.56	282.96	do
	F.147/23/2024			foundation			280.00		
3	F.147/24/2024						302.22		No. WRD/WD XI/SD I/
	F.147/25/2024	8/5/2025	5/6/2025	Concreting of raft foundation	1.1.5.3	265 kg/cm2	266.67	284.44	F.107-3/ 47 /2025-26.
	F.147/26/2024						284.44		DATED: 12-05-2025
4	F.147/27/2024						288.89		No. WRD/WD XI/SD I/
	F.147/28/2024	13-05-2025	10/6/2025	Concreting of wall II nd Lift	1.1.5.3	265 kg/cm2	288.89	285.93	F.107-3/ 54 /2025-26.
	F.147/29/2024						280.00		DATED: 19-05-2025
5	F.147/30/2024						288.89		
	F.147/31/2024	17-05-2025	16-06-2025	Concreting of wall II nd Lift	1.1.5.3	265 kg/cm2	297.78	287.41	do
	F.147/32/2024						275.56		

JUNIOR ENGINEER.

ASSISTANT ENGINEER

NO.WRD/WDXI/SDIII/TECH/W.F.147-Oct-2024/2025-26/176

. Dated:-13/06/2025

GOVERNMENT OF GOA

SD III (QC) , WRD, GOGAL, MARGAO- GOA.

NAME OF THE WORK: Development of Chimetyaband at Dapot Maxem in V.P. Loliem Polem in Canacona Taluka.

SAMPLE SENT BY: AE, SD III, Quality Control, WD XI, WRD, Gogol- Margao- Goa.

NAME OF THE AGENCY

TESTING PERIOD

28 days.

REPORT NO	SAMPLE NOS.	CASTING DATE	TESTING DATE	LOCATION OF SAMPLE	MIX PROPOTION	REQUIRED STRENGTH	Comp sth in Kg/cm2	Avg. Comp Kg/cm2	LETTER No / DATED
1	F.147/01/2024						284.44		Sample Collected By:-
	F.147/02/2024	16-05-2025	13-06-2025	1.1.5.3	265 kg/cm2	280.00	280.00	AE, SD III, QC, WD XI.
	F.147/03/2024						275.56		DATED: 16-05-2025.

JUNIOR ENGINEER.

ASSISTANT ENGINEER

NO.WRD/WDXI/SDIII/TECH/W.F.147-Oct-2024/2025-26/217

. Dated:-04/07/2025

GOVERNMENT OF GOA
SD III (QC) , WRD, GOGAL, MARGAO- GOA.

NAME OF THE WORK: Development of Chimetyaband at Dapot Maxem in V.P. Loliem Polem in Canacona Taluka.

SAMPLE SENT BY: AE, SD I, WD XI, WRD, Canacona- Goa.

NAME OF THE AGENCY

TESTING PERIOD

28 days.

REPORT NO	SAMPLE NOS.	CASTING DATE	TESTING DATE	LOCATION OF SAMPLE	MIX PROPOTION	REQUIRED STRENGTH	Comp sth in Kg/cm2	Avg. Comp Kg/cm2	LETTER No / DATED
6.1	F.147/33/2024						284.44		No. WRD/WD XI/SD I/
	F.147/34/2024	5/6/2025	3/7/2025	Concreting of wall III rd Lift	1.1.5.3	265 kg/cm2	288.89	287.41	F.107-3/ 78 /2025-26.
	F.147/35/2024						288.89		DATED: 12-06-2025
6.2	F.147/36/2024						297.78		
	F.147/37/2024	5/6/2025	3/7/2025	Concreting of wall III rd Lift	1.1.5.3	265 kg/cm2	275.56	285.93	do
	F.147/38/2024						284.44		
7	F.147/39/2024						297.78		
	F.147/40/2024	6/6/2025	4/7/2025	Concreting of wall IV th Lift	1.1.5.3	265 kg/cm2	271.11	282.96	do
	F.147/41/2024						280.00		
8	F.147/42/2024						288.89		
	F.147/43/2024	6/6/2025	4/7/2025	PCC	1.1.5.3	265 kg/cm2	288.89	284.45	do
	F.147/44/2024						275.56		

JUNIOR ENGINEER.

ASSISTANT ENGINEER